
BRIAN CUMBO
ATTORNEY AT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

January 23, 2023

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the January 24, 2023 Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

ELECTRONIC MARTIN COUNTY WATER )
[...]
ensure proper filtration. WTP operators also collected bi-weekly
bacteriological and fluoride distribution system samples for system monitoring
and compliance.

Tom Alley will remain as WTP Supervisor until June 31st. This will allow for
additional training with new operator trainees

Nathan Begley was hired to fill one WTP Operator Trainee position

Replaced chemical room outdoor spigot with a new, frost-free spigot

Installed new cooling fan in Turkey pump 2 due to a failure of the old fan

US Bearing and Power Transmission diagnosed High Service Pump 2 issues.
Confirmed that a new variable frequency drive is needed as ours is now
obsolete and sourcing replacement parts is extremely difficult

Greased High Service Pump and Turkey booster station pumps 1 & 2

Greased Clarifier 2 center column mixer and sludge rake bearings

Compiled quotes for new variable frequency drive purchase and installation
for High Service Pump 2

Alliance Water
Resources, Inc. Temporarily paused Sodium Permanganate feed due to low levels of iron and

manganese in our raw water source
206 S. Keene
St. Columbia,

MO 65201
Service Pump & Supply used their certified flow meter on our WTP effluent
line to confirm that the Siemens Mag Meter provided by Southern Flow is
inaccurate. This has caused the water loss calculations to be inaccurate.

(573)874-8080

6A-1



Alliance
Professional Water and Wastewater Operations

Martin County Water District
Developed laboratory SOPs for pH meter calibration, alkalinity and hardness testing, and
calibration of online turbidimeters

Held 3 interviews for WTP Operator Trainee position

Installed new electrical outlet at Clearwell tank site to place a heat lamp in our level
indicator transducer pit and ensure the line doesn’t freeze

Replaced Clearwell tank level transducer influent line to ensure accurate level readings

Rebuilt and tested 10+ Badger meters to assist distribution crew in replacing busted
customer water meters

Decluttered meter bench room and disposed of junk inventory

Removed coupon rack from pipe gallery at WTP until it is set up for our next corrosion
study

Raised center column mixer speed on Clarifier 2 to promote denser floe formation, promote
better settling, and ensure longer filter run times

Pace Construction continued cleaning and painting the walkway on Clarifier 2 and began
removing grout from Clarifier 1 underdrains to assess and designate a fix for leaking divider
walls between filters 1 & 2

Distribution:

Winterized more lines to prepare for winter, covered exposed lines, filled in low spots
along mains, and wrapped lines that were not able to be covered. Completed several
creek crossings and replaced more heaters in pump stations.

Discontinued Main after last meter in Cline Bottom

Replaced Master Meter at Inez Elementary

Repaired many mains including a2in main on Spence Br, 6in main on Tomahawk in two
different locations, the 8in main at Main St. by Community Center, 8in main on Main St by
Business development center, 4in main at Jarrets Trailer Park, 8in main on Beauty Rd,
14in transmission line on Turkey Creek, 2in main at Inez Elementary, 4in main on Milo, 6in
main on 645, 4in main on Hode Rd. Removed a hydrant connection due to leak on Buck
Creek Mountain, and responded to busted fire suppression calls on Davella and Warfield

6A-2



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Staff repaired over 21 service lines, replaced over 25 meters, replaced the pump that
services Dick Youngs residence, located and resolved over 20 customer side leaks,
investigated over 15 different possible leaks, thawed frozen service lines all over the
district, leak detected extensively on Marcus Wells, Buck Creek, Buffalo Horn, Meathouse
Turkey, and Inez pressure zones.

Safety

The monthly safety meeting was held on December 6th and covered Chlorine Safety and
Best Handling Practices in addition to Ladder, Housekeeping, and Chainsaw Safety.

Training

Customer Service:

Staff had a customer contact the billing office to tell the Distribution Staff that they
really appreciated how hard they worked during the deep freeze. They
understood how hard it was and how unappreciative everyone was being, but
they were thankful for them.

Project Updates

PROJECTSAMOUNTSOURCE
A, B, C, DAML Pilot Nexus Grant-2017 $3,450,000

$1,869,718 B, CCOE 531 (25% Match)
F$1,200,000ARC Grant

$2,000,000 IAML Pilot Nexus Grant-2018
$8,519,718Total Grant

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state, federal safe drinking water act
requirements, including chlorine, fluoride, iron, pH, manganese, solids, turbidity
and bacteriological analysis

6A-3



1A mmm WATER RESOURCESAlliance
Professional Water and Wastewater Operations

Martin County Water District

Water Plant Operation

Water Pumped-DECEMBER
Total Water Production (gallons) 26,692,000

Total Water Metered/Billed (gallons) 12,429,00C

Other Water Used (gallons) 886,000

Total Water Loss (gallons) 14,972,000

Portion of TWL due to Main Breaks (gallons) 33,246,000

Average Daily Flow (Million Gallons per Day) 0.861 MGD

0.934 MGDMaximum Daily Flow
445.8 LBSFluoride Used (lbs.)
1,445 LBSChlorine Used (lbs.)

3,815Lab Tests

6A-4



]|mmm WATER RESOURCES®Alliance
Professional Water and Wâ tewatei ( Operations

Martin County Water District

Water Quality Analysis

Special RepeatRoutineTest
0Bacteriological 10 (Pass) 5 (Pass)

Minimum LimitReported
0.6 mg/10.81 mg/1

Average
Fluoride
Plant Sample

31

0.2 mg/1Chlorine Low
Readings

Total -
0.42mg/L

Free-0.48
mg/L

Total-35
Free-35Distribution Sample

Customer Service Request and Work Orders

Meter Reads 3344

13Meter Sets

Turn offs-Close account 17

1Taps

Meter Changes 43

Disconnects for Non-payment 0

Boil Notices 1

Line Locates 41

Water Leaks/Breaks 41

Other/Investigates 83

6A-5



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Water Main Breaks & Service Lines

Loss (MGD)LocationDate
21 Patrick Ln 1,115,19212/1/22

51 Henry Goble Rd12/1/22 5,840,754
1850 Pigeon Roost Rd 2,008,96612/16/22

4352 Rockcastle rd 984,78712/5/22
2822 Black Log Rd 1,715,68112/1/22
219 Vinyard Valley 85,78412/1/22
4665 River Front Rd 96,72612/16/22
17 Upper Alpha Br 21,44612/14/22

91 Bowen Cem. Rd. 118,17412/7/22
73 Music Ln 512,08912/12/22
73 Music Ln 278,79812/12/22

Main St (Community Center) 6,754,99112/27/22
Main St. Business Developemnt center 5,066,24312/27/22

Spence Br 42,89212/26/22
Tomahawk 118,17412/25/22
Tomahawk 236,34912/30/22

Jarretts Trl Prk 157,56612/28/22
Beauty 354,52312/29/22

Republican Dr 3.377,49612/27/22
Inez Elementary 4,122,88512/29/22

Milo 236,34912/31/22

6A-6



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Repair Expenses Ending November 2022

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$367 $7,000 5%Bldg. & Grounds Maintenance
$25,000$23,606 94%Vehicle Maintenance

$9,115 $15,000 61%Water Plant Maintenance
$139,883 $90,000Distribution System Maintenance 155%

$10,000$47,288 473%Water Meter Maintenance
$8,000$0 0%Street Maintenance

142%$220,259 $155,000Totals

Chemical Expenses Ending November 2022

% Budget
/ Line Item

Actual YTD Annual Budget
Expended

$17,416 $11,000 158%Sodium Hydroxide
$0 $30,000 0%Lime/Caustic Soda

$15,000$42,983 286%Alum (DELPAC)
$36,561 $20,000 183%Chlorine

$19,000$8,960 47%Permanganate
$7,000$5,550 79%Fluoride
$8,000$13,642 170%Chemicals Other - Water

120%$110,000$132,487Totals

6-A7



]|III WATER RESOURCESAlliance
Professional Water arid Wastewater Operations

Martin County Water District

Notes:
1) Building & Grounds Maintenance

a. $0.00

2) Vehicle Maintenance
a. JJR Hutch Chrysler $500.86
b. EBAY $17.45
c. Comdata $0.98

3) Water Plant Maintenance
a. Evans Hardware $3.16
b. Evans Hardware $9.02
c. Evans Hardware $10.49
d. Wal-Mart $96.50

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. Warren Pump & Supply $906.57
b. Consolidated Pipe & Supply $646.60
c. Consolidated Pipe & Supply $257.79
d. Consolidated Pipe & Supply $1,997.55
e. Consolidated Pipe & Supply $706.12
f. Consolidated Pipe & Supply $570.30
g. Consolidated Pipe & Supply $372.04
h. Consolidated Pipe & Supply $2,373.34
i. Consolidated Pipe & Supply $2,373.34
j. Consolidated Pipe & Supply $250.24
k. Consolidated Pipe & Supply $170.20
l. Evans Hardware $2.98
m.JJR $118.66
n. Advance Auto $38.15
o. R&J $5.29
p. R&J $5.94
q. R&J $10.59
r. R&J $222.58
s. R&J $10.59
t. R&J $24.36
u. R&J $51.56
v. R&J $6.35
w.R&J $49.33
x. R&J $12.99
y. Consolidated $15.00
z. Consolidated $66.00

6A-8



Professional Water and Wastewater Operations

Martin County Water District
6) Meter maintenance

a. Consolidated Pipe and Supply $139.98
b. Consolidated Pipe and Supply $238.50
c. Consolidated Pipe and Supply $92.14

7) Sodium Bisulfite
a. CITCO Water $126.40
b. CITCO Water $1,008.36

8) Sodium Hydroxide
a. $0.00

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. $0.00

11) Alum
a. CITCO Water $1,818.16
b. CITCO Water $1,818.16

12) Chlorine
a. CITCO Water $1,439.92
b. CITCO Water $2,159.89

13) Permanganate
a. $0.00

14) Fluoride
a. $0.00

15) Chemicals Other-Water
a. CITCO Water $733.67

6A-9



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

Year:For the Month of: 2022December

WATER PRODUCED AND PURCHASED1
59,047Water Produced

Water Purchased
2

7093
59,756TOTAL PRODUCED AND PURCHASED4

5
WATER SALES6

10,185Residential
Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
2,2448

9
10
11
12
13

12,429TOTAL WATER SALES14
15

OTHER WATER USED16
Utility and/or Water Treatment Plant
Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

17
18
19
20
21

TOTAL OTHER WATER USED22
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
14,08126
33,24627

28
29
30

47,327TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
79.20%(Line 31 divided by Line 4)36

Raw water flow meter numbers were used for this report due to the new production meter installed by Pace being
out of calibration. Flow calibration issues were confirmed by a third party. This month's flow numbers are not
consistent with the rest of the years partially because of this

6B-1



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Martin County Water DistrictWater Utility:

Year:For the Month of: Annual 2022

3E
WATER PRODUCED AND PURCHASED1

614,014Water Produced
Water Purchased

2
15,0333

629,047TOTAL PRODUCED AND PURCHASED4
5
6 WATER SALES

123,096Residential
Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
28,8028

9
10
11

5,74312
13

157,641TOTAL WATER SALES14
15
16 OTHER WATER USED

Utility and/or Water Treatment Plant
Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

10,18817
18
19

50820
21

10,696TOTAL OTHER WATER USED22
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
86,71226

373,99827
28
29
30

460,710TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
(Line 31divided by Line 4) 73.24%36

6B-2



MARTIN COUNTY WATER & SANITATION DISTRICT
LEAK ADJUSTMENT REQUESTS
1/18/2023

line break in front yard; repaired
195.10BILLED GALLONS/COST 16,650
144.33BILLED GALLONS/COST 11,810

83.38AVG GALLONS/BILL 6,000
21.30LEAK GALLONS/PURCH COST 10,650

LEAK GALLONS/PURCH COST 11.625,810
104.68PAY (avg+leak cost)
223.13 223.13WRITE OFF (billed-avg-purch cost)

0.00LATE PENALTIES TO ADJ 0.00
223.13 116.30TOTAL

leak was in main line; repaired: carried over to 2nd month
166.25BILLED GALLONS/COST 13,900
41.42AVG GALLONS/BILL 2,000
23.80LEAK GALLONS/PURCH COST 11,900
65.22PAY (avg+leak cost)

101.03WRITE OFF (billed-avg-purch cost) 101.03
65.22101.03TOTAL

meter gaskets were leaking which caused increased usage; staff replaced gaskets
BILLED GALLONS/COST 86.426,290

41.42AVG GALLONS/BILL 2,000
LEAK GALLONS/PURCH COST 8.584,290

50.00PAY (avg+leak cost)
WRITE OFF (billed-avg-purch cost) 36.42 36.42

50.0036.42TOTAL

line break between meter and home; repaired
104.05BILLED GALLONS/COST 7,970
41.42AVG GALLONS/BILL 2,000
11.94LEAK GALLONS/PURCH COST 5,970
53.36PAY (avg+leak cost)
50.69 50.69WRITE OFF (billed-avg-purch cost)

53.3650.69TOTAL

broken line under home; repaired
107.51BILLED GALLONS/COST 8,300
41.42AVG GALLONS/BILL 2,000

LEAK GALLONS/PURCH COST 12.606,300
54.02PAY (avg+leak cost)
53.49WRITE OFF (billed-avg-purch cost) 53.49

6C-1



8,300 126,30SEWER
2,000 33.00 93.30SEWER ADJ

0.00SWR PENALTIES TO ADJ
54.02146.79TOTAL

hot water tank busted; replaced
BILLED GALLONS/COST 6,890 92.72
BILLED GALLONS/COST 7,860 102.89

6,000 83.38AVG GALLONS/BILL
1.78LEAK GALLONS/PURCH COST 890

1,860LEAK GALLONS/PURCH COST 3.72
85.16PAY (avg+leak cost)

106.73WRITE OFF (billed-avg-purch cost) 106.73
0.00 0.00LATE PENALTIES TO ADJ

88.88106.73TOTAL

line break between home and meter; repaired;2nd month
476.65BILLED GALLONS/COST 43,490

10,000 125.34AVG GALLONS/BILL
LEAK GALLONS/PURCH COST 33,490 66.98

192.32PAY (avg+leak cost)
284.33WRITE OFF (billed-avg-purch cost) 284.33

284.33 192.32TOTAL

line break under home; repaired
86.42BILLED GALLONS/COST 6,290

2,000 41.42AVG GALLONS/BILL
LEAK GALLONS/PURCH COST 4,290 8.58

50.00PAY (avg+leak cost)
36.42WRITE OFF (billed-avg-purch cost) 36.42

50.0036.42TOTAL

line break in yard; repaired
BILLED GALLONS/COST 29,780 332.83

41.42AVG GALLONS/BILL 2,000
27,780 55.56LEAK GALLONS/PURCH COST

96.98PAY (avg+leak cost)
235.85WRITE OFF (billed-avg-purch cost) 235.85

96.98235.85TOTAL

hot water tank busted; replaced
BILLED GALLONS/COST 34,930 386.86

113.28BILLED GALLONS/COST 8,850
5,000 72.89AVG GALLONS/BILL

59.86LEAK GALLONS/PURCH COST 29,930
LEAK GALLONS/PURCH COST 3,850 7.70

132.75PAY (avg+leak cost)

6C-2



359.69 359.69WRITE OFF (billed-avg-purch cost)
LATE PENALTIES TO ADJ 0.00 0.00

359.69 140.45TOTAL

toilet leak was repaired
BILLED GALLONS/COST 46,380 506.97

41.42AVG GALLONS/BILL 2,000
LEAK GALLONS/PURCH COST 44,380 88.76

130.18PAY (avg+leak cost)
376.79 376.79WRITE OFF (billed-avg-purch cost)

46,380 690.27SEWER
33.00SEWER ADJ 2,000 657.27

0.00SWR PENALTIES TO ADJ
1,034.06 130.18TOTAL

water line blew apart; repaired
24,630 278.81BILLED GALLONS/COST
2,000 41.42AVG GALLONS/BILL

LEAK GALLONS/PURCH COST 22,630 45.26
PAY (avg+leak cost) 86.68

192.13 192.13WRITE OFF (billed-avg-purch cost)
86.68192.13TOTAL

water line blew apart; repaired
359.06BILLED GALLONS/COST 32,280

2,000 41.42AVG GALLONS/BILL
LEAK GALLONS/PURCH COST 30,280 60.56

101.98PAY (avg+leak cost)
257.08WRITE OFF (billed-avg-purch cost) 257.08

257.08 101.98TOTAL

toilet was leaking; replaced parts; carried over to 2nd month
BILLED GALLONS/COST 19,610 266.15

41.42AVG GALLONS/BILL 2,000
LEAK GALLONS/PURCH COST 17,610 35.22

76,64PAY (avg+leak cost)
189.51WRITE OFF (billed-avg-purch cost) 189.51

76.64189.51TOTAL

6C-3



MEETING AGENDA
PROGRESS MTG #41

MARTIN COUNTY WATER DISTRICT
MARTIN COUNTY, KENTUCKY

January 10, 2023engineering

Via Teams
3:30 PM
Announcement of those present.

LOCATION:
TIME:
Present:

SUMMARY OF PROJECT FUNDING:
Source Associated Project(s)

A,B,C,D
Amount

$3,450,000
$1,869,718
$1,200,000
$2,000,000

AMLER (2017)
COE 531 Partnership (25% Match)
ARC Grant
AMLER (2018)
TOTAL GRANT

B,C
E
G

$8,519,718

CONTRACT113-19-02
RWI&WTP IMPROVEMENTS
1. The WTP and RWI sites were surveyed.
2. Basins were documented for condition assessment.
3. The Preliminary Engineering Report for the project was completed and

distributed.
4. The Phase I Environmental Site Assessment required by the Corps of

Engineers was completed and submitted.
5. Vendor proposals for replacement equipment were requested and reviewed.
6. Plans and specifications were developed.
7. Project mapping for NEPA purposes was submitted to AML on February 6,